ACCESSORY  ASSY

BACK SEAT ASSY

TiC 1 2 Fic

e PSR

22 23 24 25 26

20

13 1211

COOLER STORAGE

27 28 29 30 3l

10

9

¥ EIAF

REF. NO. PART NO. WAL PART’ S NAME QrY
1 FE1-A1-20030-0 R AKE A Pillar 2
2 FE1-A1-99040-0 FAMEALEE LR Bracket Of Side Mirror, Passenger 1
3 GB/T 6177.1 M6 INFTEE B BUREE M6 Hexagon Flange Nut M6X 1 10
4 FE1-A1-99030-0 TE AN G A 2 R Bracket Of Side Mirror, Driver 1
5 FE1-A1-99010-0 LA E L Side View Mirror, L 1
6 FE1-A1-99060-0 P RAG Rubber Bushing 4
7 GB/T 70. 1 813 4 /N FIEET M6X40 Hexagon screws M6X40 2
8 FE1-A1-99050-0 TS B 7 Windshield 1
9 FE1-A1-99020-0 HANE B Side View Mirror, R 1

REF. NO. PART NO. AR QryY
1 FE1-A1-60090-0 JE I SEAE R Handrail Of Back Seat 1
2 BB/T 5789 M10%1. 25:%8( INFIVE L2 M10X1. 25X80 Hexagon Flange Bolt M10X1. 25X80 2
3 FE1-A1-60211-0 S (5D Retro-Reflection, Driver 1
4 GB/T 5789 M10%45 PSR MI0X1. 25X45 Hexagon Flange Bolt M10X1.25X45 2
5 GB/T 6177.2 M10 NFRE ABUREE M10 Hexagon Flange Nut M10 38
6 GB/T 5789 M10%70 SRR LIRS MI0X1. 25X70 Hex flange bolt MI10X1.25X70 12
7 FE1-A1-60120-0 JE BRI R SR Footboard Stringer Assy 1
8 FE1-A1-60080-0 J PR Je R R STk Back—Beam Crutch Of Rear Seat 2
9 GB/T 5789 M10%60 INFIESHERE M10X1. 25X60 Hex flange bolt MI10X1.25X60 4
10 FE1-A1-60050-0 J A JE A Back—Beam Of Rear Seat 1
11 FE1-A1-60070-0 JE PER T A s S e Armrest Of Back Seat Bracket, Passenger 1
12 GB/T 5789 M8*40 INFREEIE A M8X40 Hexagon Flange Bolt M8X40 2
13 FE1-A1-60060-0 S AR R A 2 e S R Armrest Of Back Seat Bracket ,Driver 1
15 FE1-A1-60010-0 J PR iR R AL Rear Seat Front Beam Assy 1
16 GB/T 5789 M8*16 NP LR MBX16 Hexagon flange bolt M8X16 2
17 FE1-A1-60020-0 J& PR R R A SRR Front-Beam Of Rear Seat Brace, Driver 1
18 FE1-A1-60030-0 J5 R R R A SRR Front-Beam Of Rear Seat Brace, Passenger 1
19 GB 845 ST4. 8%16 SR ET M4. 8X16 Self-Tapping Screw M4.8X16 8
20 FE1-A1-60040-0 J5 A RS Safety Belt Bracket Assy 1
21 GB/T 5789 M8*50 INFREEIEHE M8X50 Hexagon Flange Bolt M8X50 4
22 FE1-A1-50060-0 R R A e R Backrest Mounting Bracket, Driver 1
23 FE1-A1-50070-0 PR A AR Backrest Mounting Bracket, Passenger 1
24 GB/T 5789 M8#25 INF 2SI M8X25 Hexagon Flange Bolt M8X25 4
25 FE1-A1-50082-0 JESETY R Backrest Mounting Panel 1
26 FE1-A1-50081-0 FETF R Back Rest Cushion Sponge 1
27 GB/T 5789 M8*60 INFEZEIZ A M8X60 Hexagon flange bolt M8X60 2
28 FE1-A1-60160-0 W ERHRT (JD) Armrest Of Back Seat, Driver 1
29 FE1-A1-60170-0 B ERERTF (4D Armrest Of Back Seat, Passenger 1
30 GB/T 5789 M8#30 FNFE 2SI MSX30 Hexagon Flange Bolt M8X30 6
31 FE1-A1-60150-0 JRE o5 3 2 Seat Rubber Plug 8
32 FE1-A1-60143-0 Tl P AR Flip Board of Rear Seat Cover 1
33 FE1-A1-60141-0 A R JEG R Seat Bottom Plate 1
34 FE1-A1-60144-0 FH I e Flip Board of Cushion Sponge 1
35 FE1-A1-60210-0 s JER Footboard Stringer Assy 1
36 FE1-A1-60212-0 SR (4 Retro-Reflection, Passenger 1
37 FE1-A1-60130-0 5 PRI SRS S Footboard Support Tube 1
38 GB/T 5789 M12#30 ANFHUEAE M12%1. 25%30 Hexagon Bolt M12x1. 25%30 2
39 GB/T 6177.2 M12 PNVEE R EE M12%1. 25 Hexagon Flange Bolt M12%1.25 2
40 FE1-A1-60190-0 VSiTies Pull-tab of cooler storage 1

REF. NO. PART NO. MR Qry
1 FE1-A1-60180-0 VKA Cooler Storage 1




ELECTRICAL

LR

FRAME

FRONT SEAT ASSY

15

16 17

il LR

10 11

9

7

o

REF. NO. PART NO. EIGEA QTY
1 —Ad= = Y Spetlight +
2 FE1-A1-80290-0 KERTRAT (F2) Head Light, Driver 1
3 FE1-A1-80300-0 HETRAT (R Head Light, Passenger 1
4 FE1-A1-80170-0 FE LA AR Charger Assy 1
5 UM2-A1-85120-0 LN Horn 1
6 FE1-A1-80120-0 BUNTF Flash Light Switch 1
7 FE1-A1-80070-0 EAESEPIPS Shift Switch 1
8 FE1-A1-80040-0 ST Hi/ Lo Beam Switch 1
9 —Ad= ¥ G SpetHghtSwiteh +
10 FE1-A1-80010-0 HEMR LCD Meter 1
11 FE1-A1-80030-0 CENmEe Key Switch 1
12 FE1-A1-80090-0 HL45 Wiring Harness 1
13 FE1-A1-80110-0 N 25 Buzzer 1
14 FE1-A1-80100-0 HilZh T Brake Light Switch 2
15 FE1-A1-80210-0 EHit Battery 6
16 FE1-A1-80250-0 GERUR 22 Battery Connecting Wire 1 3
17 FE1-A1-80260-0 HLh 22 Battery Connecting Wire 2 2
18 FE1-A1-80270-0 ERURE 25 oH] Battery Connecting Wire 3 1
19 FE1-A1-80280-0 Hijl R 24 Battery Connecting Wire 4 1
20 FE1-A1-80220-0 SZMENER Battery pressure plate 2
21 FE1-A1-80230-0 L Battery Rod 4
22 FE1-A1-80320-0 ti G AT Tail Light, Passenger 1
23 FE1-A1-80140-0 DC-DC DC-DC 1
24 FE1-A1-80160-0 HLALAZE Motor Wire 3
25 FE1-A1-80310-0 EJERIT Tail Light, Driver 1
26 FE1-A1-80150-0 B ) 2% Motor Controller Assembly 1
27 FE1-A1-80180-0 76 HLI D Charging Plug 1
28 FE1-A1-80190-0 78 HLA R Charging Socket 1
29 FE1-A1-80200-0 FEHARRIT Charging Indicator 1
30 FE1-A1-41030-0 [AOEIRESIES Combination Switch 1
31 FE1-A1-80080-0 USBHi H Ji& USB Output Socket 1
32

REF. NO. PART NO. HAF 44 FR QTY
1 FE1-A1-20010-0 TR Frame Assembly 1
2 GB/T 5789 M8*40 INFRIER AR M8X40 Hexagonal Flange Bolt M8X40 8
3 FE1-A1-20050-0 AT B WG 1E 5 R Basket Rear Connection Plate , Driver 1
4 GB/T 6177.2 M10 FNAEE E R EE M10X1. 25 Hexagonal Flange Lock Nut M10X1.25 1
5 GB/T 5789 M10%50 INF L EERE M10X1. 25X50 Hexagonal Flange Bolt M10X1.25X50 1
6 GB/T 5789 M10%25 ANFVELIE R MI0X1. 25X25 Hexagonal Flange Bolt MIOX1.25X25 2
7 FE1-A1-20090-0 A ERES: Front Bumper 1
8 FE1-A1-20060-0 A B A 5 %A Basket Rear Connection Plate , Passenger 1
9 FE1-A1-20070-0 il B e AT AR Basket front Connection Plate , Driver 1
10 FE1-A1-20080-0 AT BT A AT AR Basket front Connection Plate , Passenger 1
11 GB/T 5789 M8*16 INFEEIZAE M8X16 Hexagonal Flange Bolt M8X16 8
12 FE1-A1-20040-0 i E A Front Basket 1
13 FE1-A1-20030-0 AFE A Pillar 2
14 GB/T 5789 M8*40 INFHVE L2 M8X40 Hexagonal Flange Bolt M8X40 4
15 FE1-A1-50050-0 JERREE R Seat Beam Assy 1
16 FE1-A1-20130-0 B 43 S 40 B Pillar Instal Assy 2
17 FE1-A1-20150-0 JeBEE B Pillar, Driver 1
18 FE1-A1-20160-0 FHBH: B Pillar, Passenger 1
19 GB/T 5789 M8*50 INFREZEIZAE M8X50 Hexagonal Flange Bolt M8X50 4
20 GB/T 5789 M6%16 INFVEE I8 M6X16 Hexagonal Flange Bolt M6X16 4
21 FE1-A1-80130-0 FEATLA 1) 8 22 2 0 Motor controller mounting components 1

REF. NO. PART NO. P44 R QrY
1 FE1-A1-50011-0 [URCES Seat Cushion 1
2 FE1-A1-50081-0 A Backrest 1
3 FE1-A1-50082-0 JE ST R Backrest Mounting Panel 1
5 GB/T 5789 M8#25 SN AEHE M8X25 Hexagonal Flange Bolt M8X25 4
6 FE1-A1-50012-0 A2 BT Seat Cushion Mounting Panel 1
7 GB/T 5789 M8#25 SN AEHE M8X25 Hexagonal Flange Bolt M8X25 8
8 FE1-A1-50020-0 JEIRERT (fE) Armrest, Driver 1
9 FE1-A1-50040-0 AR 5 Hinge 2
10 GB/T 5789 M6%16 INAIE A B M6X16 Hexagon flange bolt M6X16 8
11 FE1-A1-50030-0 JEHSRTF () Armrest, Passenger 1




FRONT SUSPENSTON iR REF. NO. PART NO. AR QrY
1 GB/T 6177.1 M8 INAIEE FBUERE M8 X 1. 25 Hexagonal Flange Lock Nut M8X1. 25 4
2 FE1-A1-31030-0 TERTIRE Strut Assy, Front, Driver 1
3 GB/T 6177.2 M10 INAIEE FBUERE M10X1. 25 Hexagonal Flange Lock Nut M10X1. 25 6
4 GB/T 5789 M10%50 INFVE IR M10X1. 25X50 Hexagonal Flange Bolt MI0X1.25X50 6
5 FE1-A1-31050-0 T2 B A A B AR Knuckle With Hub Assy, Front, Driver 1
5-1 FE1-A1-31050-1 A2 4 Brake disc 2
6 FE1-A1-31010-0 e RTAE Swing A-arm Assy, Front, Driver 1
7 GB/T 6177.2 MI12 NS BB EE M12X1. 25 Hexagonal Flange Lock Nut M12X1.25 4
8 GB/T 5789 M12#80 PSR M12X1. 25X80 Hexagonal Flange Bolt MI2X1.25X80 4
9 FE1-A1-31020-0 HHTAE Swing A-arm Assy, Front, Passenger 1
10 FE1-A1-31060-0 A B [ A B AR Knuckle With Hub Assy, Front, Passenger 1
11 FE1-A1-31040-0 A= Strut Assy, Front, Passenger 1
12 FE1-A1-31070-0 ZERT B Front Brake Callipers(L) 1
13 FE1-A1-31080-0 i 3 Front Brake Callipers (R) 1
14 FE1-A1-31070-1 T 70 Bl e Brake Pad 2
FRONT TRIM ASSY [IKEZiRER REF. NO. PART NO. TR QTY
1 FE1-A1-71010-0 T THI AR Front Hood 1
2 FE1-A1-71030-0 HHTARE Rk A Pillar Plug, Passenge 1

{ 9 2 2 < < )
19 20 21 22 1 2 3 3 FE1-A1-71060-0 Wrign Maintenance Cap 2
4 FE1-A1-71080-0 A A2 2 A Pillar Trim Cover, Passenger 1
5 FE1-A1-71090-0 RS H Instrument-Installing Bracket 10
6 GB 845 ST4. 2%13 [k I BOET STA. 2X 13 Cross Recessed Pan Head Tapping Screws 12

ST4. 2X13

7 FE1-A1-71120-0 e Instrument Cover 1
18 8 GB/T 818 M4*12 |- i SR ARAT STA%12 Cross Recessed Pan Head Screw ST4#12 8
17 9 FE1-A1-80060-0 FFRIHRR — Switch Panel 11 1
10 FE1-A1-80020-0 TFRIHHR— Switch Panel T 1

16 -
11 FE1-A1-71330-0 HiBR Floor 1
15 12 FE1-A1-45100-0 SEA PP AR B Front Mudguard 1
13 FE1-A1-71050-0 (&) Dashboard 1
14 FE1-A1-71140-0 HHiiask Front-Threshold, Passenger 1
15 FE1-A1-71130-0 FERTIA S Front-Threshold, Driver 1
16 GB/T 5789 M6%16 7S FIRE M6X16 Bolt M6X16 6
17 FE1-A1-71220-0 LRI A Wheel Fender, Front, Driver 1
18 GB 845 ST4.2%13 Sk E BUEAT M4, 2X13 Cross Recessed 2?2 gi?‘i fapping Screws 10
19 FE1-A1-71230-0 FirieE Wheel Fender, Front, Passenger 1
20 FE1-A1-71070-0 T AR 21 A Pillar Trim Cover, Driver 1
21 FE1-A1-71020-0 T S AR AR A Pillar Plug, Driver 1
22 FE1-A1-45090-0 TEAE AR Parking Pedal Trim 1
HYDRAULIC BRAKE CONTROL O ) B ) REF. NO. PART NO. A 44 R Qry
1 FE1-A1-44180-0 T Bh R Front Brake Hose Assy 2
2 FE1-A1-44220-0 By Sealing Gasket 4

L]
e ) i - oty ) ,
- ] "5],, 3 FE1-A1-44210-0 oRliif -y 0il Bolt 2
i 4 FE1-A1-44200-0 U5 U Type Circlip 6
5 FE1-A1-44090-0 T B Brake Pipe, Front, Driver 1
0
= 6 FE1-A1-44100-0 A H BB Brake Pipe, Front, Passenger 1
l / 7 FE1-A1-44040-0 =ik Tee 2
@“g“,a.‘_“/‘r? = 8 GB/T 6177.1 8 AL EBUEEE M8 X 1. 25 Hexagonal Flange Lock Nut M8X 1.25 2
- 8  — N — e .
»5'/ " o 9 FE1-A1-44130-0 R S — Brake Connect Pipe 1 1
- '

(92 — 2 10 FE1-A1-44170-0 A Tube Clamp 5
= 11 FE1-A1-44030-0 il B R A Brake Master Cylinder Assy 1
12 GB/T 882 8%22 B4y 8x22 Lock Pin 8X22 3
13 GB/T 91 3.0%30 FFEAS 3. 0X30 Pin 3X30 3
14 GB/T 5789 M10%60 NS IR K M10X1. 25X60 Hexagon flange bolt M10X 1. 25X 60 2
15 GB/T 6177.2 M10 INFRIEE HBUERE M10X1. 25 Hexagonal flange lock nut M10X1.25 2
16 FE1-A1-44140-0 TR ARG Brake Connect Pipe 2 1
17 FE1-A1-44110-0 T G I E Brake Pipe, Rear, Driver 1
18 FE1-A1-44120-0 i J ) B AR Brake Pipe, Rear Passenger 1
19 FE1-A1-44190-0 Ja B Rear Brake Hose Assy 2
20 FE1-A1-44150-0 Ji A S Rear Axle Left Brake Pipe, Rear, Driver 1
21 FE1-A1-44160-0 S A B Rear Axle Right Brake Pipe, Rear, Passenger 1
22 FE1-A1-44070-0 Hl R — Brake Fluid Connecting Pipe 2 1
23 FE1-A1-44060-0 SRR — Brake Fluid Connecting Pipe 1 1
24 GB/T 5789 M6*16 INFHE LR M6X16 Hexagon Flange Bolt M6X 16 2
25 FE1-A1-44050-0 LM Brake Fluid Reservoir 1
26 GB/T 5789 M8*50 IR M8X50 Hexagon Flange Bolt M8X50 1
27 FE1-A1-44020-0 Tl B B R Brake Master Cylinder Connecting Plate 1
28 FE1-A1-44010-0 MZEF BT Brake Master Cylinder Connecting Rod 1
29 FE1-A1-43010-0 1A R A Combined Pedal Assy 1




10 PARKING BRAKE CONTROL B4R REF. NO. PART NO. AR Qry
1 FE1-A1-45010-0 0 72 AR Parking Brake Pedal 1
& . ,4"—' 2 GB/T 5789 M8*25 INFRIE L IER M8X25 Hexagon Flange Bolt M8X25 2
e 3 GB/T 882 8%22 A 8x22 Lock Pin 8X22 3
4 GB/T 91 3.0%30 FFI4 3X30 Pin 3X30 3
5 GB/T 6177.1 M6 ANTEE B BUEEE M6 Hexagon Flange Nut M6 2
6 FE1-A1-45030-0 WERR Front Parking Cable Assy 1
7 FE1-A1-45040-0 PEEAT A Rocker Lever 1
8 GB/T 6177.1 M8 NPV FHUERE M8 X 1. 25 Hexagonal flange lock nut M8X1.25 1
9 FE1-A1-45050-0 PEEAT LR Rocker Lever Cable Assembly 1
10 FE1-A1-45060-0 PR Cable Connector 1
11 GB/T 6177.1 M8 NAE S B BREE MBX 1. 25 Hexagon flange nut M8X1.25 1
12 FE1-A1-45080-0 i Ja i Ehh 2k Brake Cable Assy, Rear, Passenger 1
13 GB/T 5789 M6%16 N LR M6X16 Hexagon Flange Bolt M6X16 2
14 FE1-A1-45070-0 I Ja il Bh e 2k Brake Cable Assy, Rear, Driver 1
REAR SUSPENSTON REF. NO. PART NO. A S QryY
1 GB/T 6177.2 MI12 NS I BUERE M12 Hexagon Flange Nut M12 12
2 GB/T 5789 M12%95 INFIVE L2 M12X1. 25X95 Hexagon Flange Bolt MI2X1.25X95 2
3 FE1-A1-32030-0 JE A B Rear Trailing Arm Assy 2
4 GB/T 5789 M12%85 INFIVE L2 M12X1. 25X85 Hexagon Flange Bolt MI2X1.25X85 4
5 FE1-A1-10010-0 EHLE AR Motor Assy 1
6 FE1-A1-10011-0 et iR1/4 Bolt 5
7 GB 93 16 F o6 Spring Washer 6 5
8 GB/T 97.1 6 L o6 Flat Washer &6 5
9 GB/T 5789 M12#55 NFRIESEERR M12X1. 25X55 Hexagon Flange Bolt M12X1.25X55 5
10 FE1-A1-32020-0 Ji U K Rear Shock Absorber Assy 2
11 FE1-A1-32040-0 S e A A LA Rear Axle Stabilizer Assy 1
12 FE1-A1-32050-0 P G12X32X3 Flat Washer ¢ 12X & 32X3 1
13 FE1-A1-32013-0 SR Rear Axle Assy 1
14 FE1-A1-32011-0 TE BRI R Drum Brake Assy, Driver 1
15 FE1-A1-32012-0 A BRI SR Drum Brake Assy, Passenger 1
REAR TRIM ASSY REF. NO. PART NO. e QrY
1 FE1-A1-71170-0 Jo & Rear Hood 1
15 16 17 2 FE1-A1-71200-0 Pl A iR Controller Cover 1
3 FE1-A1-71210-0 HURRERE A Golf Bag Cabin 1
4 GB 845 ST4.2%13 B EIUBAT ST4. 2X13 Tapping Screws ST4.2X13 19
14 5 FE1-A1-71280-0 JE PRIAT Rear Bumper 1
6 GB/T 5789 M8*40 INAIEZE I8 M8X40 Hexagon Flange Bolt M8X40 4
7 GB 845 ST4.2%13 2 S F SOBET ST4. 2X13 Pan head tapping screws ST4.2X13 10
13 8 FE1-A1-71250-0 HgkeE Wheel Fender, Rear, Passenger 1
9 GB/T 5789 M6%16 INFLIE M MEX16 Hexagon Flange Bolt M6X 16 4
10 FE1-A1-71270-0 Jafe AT B Mudguard, Passenger 1
2 11 FE1-A1-71240-0 7 JEkeJE Wheel Fender, Rear, Driver 1
12 GB/T 5789 M6%16 INAIE LIS M6X16 Hexagon Flange Bolt M6X 16 2
13 FE1-A1-71150-0 i il % Rear-Threshold, Driver 1
| 1 10 P 14 FE1-A1-71260-0 JE ke Mudguard, Driver 1
15 FE1-A1-71160-0 iRl Rear-Threshold, Passenger 1
16 FE1-A1-71180-0 WA EER Alloy Strip 1
17 GB 846 ST6.3%16 - ikIBAT ST6. 3X16 Countersunk Screw ST6.3X16 5
ROOF ASSY REF. NO. PART NO. WA QryY
1 FE1-A1-71310-0 THUHD Roof Top 1
2 GB/T 5789 M8#50 FNFVE LB M8XE0 Hexagon Flange Bolt M8X50 14
3 GB/T 6177.1 M8 INFEZE H AR ERE M8 X 1. 25 Hexagon flange nut M8X1.25 16
4 FE1-A1-20170-0 TR B 22 Roof-Frame 1
5 GB/T 5789 M8*45 TN L IERE M8 X 1. 25X 45 Hexagon Flange Bolt M8X1.25X45 2
6 FE1-A1-71300-0 T F Handrail Of Roof 1
7 FE1-A1-71320-0 THHIS e e Roof Rubber 28

2

3
SAFETY BELT ASSY REF. NO. PART NO. WA QryY
1 FE1-A1-20140-0 s -5 X 591 Safety Belt Mounting Bracket 1
3 2 GB/T 5789 M10%25 NP R EE M10X1. 25 Hexagonal Flange Lock Nut M10X1.25 2
4 FE1-A1-99100-0 fr i e Safety Belt Retractor 2
5 GB/T 5789 M10%40 INFIE L HREE M10X1. 25X40 Hexagonal Flange Bolt MI0X 1.25X45 2
2 6 FE1-A1-99110-0 AN Safety Belt Buckle 2

() v
- 3 1
5 N2
4 3




15 STEERING SYSTEM Bl RG

16 TRATLER HOOK ASSY ik
P . 5
2 # 4
&
v
LIRS
9 &
1 3
17 WHEEL SYSTEM B
1
1
18 AP TRAX

REF. NO. PART NO. HEC =S QTY
1 FE1-A1-41090-0 J5 TR H L % Steering Assy 1
2 GB/T 5789 M10%40 NS LEERE M10X1. 25X40 Hexagonal Flange Bolt M10X1.25X40 3
3 GB/T 6177.2 M12 ANATTREIERE M12X 1. 25 Hexagonal Nut M12X1.25 2
4 FE1-A1-41080-0 e ) £ Bl A B Steering Shaft Assy 1
5 GB/T 5789 M10%25 INFIVE L2 M10X1. 25X25 Hexagonal Flange Bolt MI0X1.25%25 4
6 FE1-A1-41070-0 s Bushing 1
7 FE1-A1-41010-0 ) A R Steering Column Assy 1
8 FE1-A1-41060-0 EgRIuEE Dust Cover, Steering Column 1
9 FE1-A1-41050-0 Ji Steering Wheel 1
10 FE1-A1-41051-0 77 Tl 28 2B Cover, Steering Wheel 1
REF. NO. PART NO. AR QTY
1 FE1-A1-60110-0 JEHEEE SRR Trailer Tow Hitch Assy 1
2 GB/T 5789 M10%60 INFVE IR MI0X1. 25X60 Hexagonal Flange Bolt MI0X1.25X60 4
3 GB/T 6177.2 M10 NP2 R RE M10X1. 25 Hexagonal Flange Net M10XI. 25 4
4 FE1-A1-99210-0 JEiE s 4 Trailer Bracket 1
5 FE1-A1-99220-0 JeHaER Sk Trailer Ball ASSY 1
6 FE1-A1-99230-0 Jr S AR Thumb Lock 1
7 GB/T 623 4%75 BAYAY 4X75 B Shape Pin 4X75 1
REF. NO. PART NO. A Qry
1 FE1-A1-33020-0 Bl 23%10. 5-14 Tire 23x10.5-14 4
2 FE1-A1-33010-0 FRECHY Aluminum Rim 4
3 FE1-A1-33040-0 IR RE Wheel Nut 16
4 FE1-A1-33030-0 i R Wheel Cover 4
REF. NO. PART NO. A TR QqryY
1 FE1-A1-99070-0 AT 48 3RAX Carplayer Middle View Mirror & Camera Assy 1
2 GB/T 5789 M6%16 A 7S HIEER M6X16 Hexagonal Bolt M6X16 2
3 FE1-A1-99090-0 JERAR RSB Rack of Rear Camera 1
4 FE1-A1-99080-0 JRTRE K Rear Camera 1
5 FE1-A1-99130-0 AT B SFA YRR Cable of Carplayer Middle View Mirror 1




